
-40-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Parts 

Right Wing Assembly (pg. 43)
Wing Driveline (pg. 57)

Rephasing Cylinder, 3” x 8” (pg. 54)
Wing Lift Cylinder, 3” x 16” (pg. 53)

Right Wheel Strut 
(Walking Axle
also available)
      (pg. 48)

Rockshaft Assembly
(pg. 47)

Center Section
 Assembly
(pg. 41-42)

Center Shield 
Assembly
(pg. 46)

Hitch Assembly 
(pg. 45)

Main Driveline
(pg. 55-56)

Left Wing 
Assembly
(pg. 43)

Left Wheel Strut 
(Walking Axle
also available)
(pg. 48)

Rephasing Cylinder,
3-1/4” x 8”
(pg. 54)

Wing Driveline (pg. 57)

Tie Bar Assembly (pg. 41)

Center Driveline (pg. 58)

Rephasing 
Cylinder, 
3-1/2” x 8”
(pg. 53)

Right Wheel Strut 
(Walking Axle
also available)
      (pg. 48)

Rockshaft Assembly
(pg. 47)

Hitch Assembly 
(pg. 45)

Main Driveline
(pg. 55-56)

Counterweight
Assembly (pg. 44)

Right Wing Assembly (pg. 43)
Wing Driveline (pg. 57)

Rephasing Cylinder, 3-1/4” x 8” (pg. 54)
Wing Lift Cylinder, 3” x 16” (pg. 53)

Rephasing 
Cylinder, 
3-1/2” x 8”
(pg. 53)

Center Section
 Assembly
(pg. 41-42)

Center Shield 
Assembly
(pg. 46)

Tie Bar Assembly (pg. 41)

Center Driveline (pg. 58)

General Assembly - 1520 Model

General Assembly - 1020 Model

Pan, Blades, & 
Hardware (pg. 50)

Pan, Blades, & 
Hardware (pg. 50)

Wheels, Hubs & 
Spindles (pg. 49)

Wheels, Hubs & 
Spindles (pg. 49)



-41-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Center Frame Assembly

500805 - Tie Bar Clevis, Front (2)

118456 - Lock Nut, 1” UNC (2)
131020 - Flat Washer, 1” SAE (2)
500801 - Tie Bar Rod, 1” x 80” (2)

118973 - Bolt, 1/2” x 2-3/4” UNC (4)
500819 - Pin, 1-1/4” x 2-1/16” (4)
118729 - Lock Nut, 1/2” UNC GRC  
 Unitorque (4)

118530 - Lock Washer, 5/16” (4)
118731 - Flat Washer, 5/16” SAE (4)
160004 - Cone Shield, 9” Diameter (1)

118110 - Bolt, 5/16” x 1” UNC (4)

118378 - Bolt, 5/8” x 1-3/4” (6)
118447 - Lock Nut, 5/8” GRC-Unitorque (6)
500853 - Center Skid Shoe (2)

500600 - 3 Bolt Chain
 Safety Bar (1)

500604 - 4 Bolt Chain
      Safety Bar (5)

500813 - Pin, 1-1/4” x 4-7/8” (2)
118729 - Lock Nut, 1/2” UNC GRC Unitorque (2)
118901 - Lynch Pin, 3/16” x 1-1/2” (2)

118009 - Bolt, 1/2” x 1-1/4” UNC (2)

Center Driveline
160003 - (1000 RPM)
 OR
160005 - (540 RPM) 

See
Detail

See
Detail

See Detail

500800 - Complete Tie Bar, (no pins) (2)

500910 - Cable, 1/4” 
 x 18” (1) 
 

500911 - Cable, 1/4” x 21” (2)
 (Optional)

500913 - Cable, 1/4” x 65” (1)
 (Optional)

118843 - Roll Pin, 
     1/4” x 1-1/2” (2)

500100 - Center 
Frame

118537 - Flat Washer, 5/8” (4)

170011 - Splitter Gearbox 1000 RPM
     OR
170021 - Splitter Gearbox 540 RPM

118447 - Locknut, 5/8” (4)

118843 - Roll Pin, 1/4”
   x 1-1/2” (2)

118495 - Jam Nut, 1” Heavy (2)

500804 - Tie Bar Clevis,
 Rear - Threaded (2)

118336 - Grease Fitting, 1/4” (2)

See Detail

117453 - Setscrew, 5/8” x 2-1/2” (4)

118964 - Carriage Bolt, 3/8” x 3” (23)
118511 - Flat Washer, 3/8” (23)
118417 - Lock Nut 3/8” UNC GR5 (23)

Use non-removable loctite 
when replacing splitter box 
bolt hardware.

133088 - Cap, 
plastic (1)



-42-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Center Frame Assembly

118729 - Lock Nut, 1/2” GRC-Unitorque 
500825 - Wing Float Link 

500817 - Pin, 1-1/4” x 2-7/16” 
118112 - Bolt, 1/2” x 3” UNC 

117111 - Bushing, 1-1/2” OD x 1” (2)

117087 - Bushing, 1-1/4” OD x 1” 

501007 - Rubber Spring 
118417 - Lock Nut, 3/8” UNC

118957 - Transport Pin, 3/4” x 6” 

118087 - Bolt, 3/8” x 2” UNC 

118729 - Lock Nut, 1/2” GRC-Unitorque (4)
500815 - Pin, 1-1/4” x 3” (4)
118009 - Bolt, 1/2” x 1-1/4” UNC (4)

118830 - Hair Pin, 3/16” x 3-1/4” 

118447 - Lock Nut, 5/8” GRC-Unitorque (4)
143123 - Hose Holder Spring (4)
118537 - Flat Washer, 5/8” SAE (4)

118024 - Bolt, 5/8” x 1-1/2” UNC (4)

500719 - Shield Bumper Plate (1)

501005 - Urethane Bumper (2)

118378 - Bolt, 5/8”x 1-3/4” (2)

118537 - Flat Washer,      
5/8” SAE (2)

118982- Bolt, M8 x .125
 x 20 P8.8 (2)

118795 - Bolt, 5/8” x 2-1/4” GR8 (6)
118537 - Flat Washer, 5/8” SAE (6)
118447 - Lock Nut, 5/8” GRC-Unitorque (6)

118556 - Lock Washer,
 M8 (2)
118731 - Flat Washer, 
 5/16” SAE (2)

118901 - Lynch Pin, 3/6” x 1-1/2” (1) Counter Clockwise
170063 - Gearbox 1000 RPM
     OR
170017 - Gearbox 540 RPM

Clockwise
170061 - Gearbox 1000 RPM
     OR
170019 - Gearbox 540 RPM

118983 - Bolt, 1/4” x 3/4” (4)
118555 - Flat Washer, 1/4” (4)

118555 - Flat Washer, 1/4” (4)
118483 - Lock Nut, 1/4” 
 - Unitorque (4)

500137 - Bracket (1)

133100 - Manual Holder (1)

142135 - SMV Sign (1)

118483 - Lock Nut, 1/4”  
 - Unitorque (2)

118983 - Bolt, 1/4”
 x 3/4” (2)

118005 - Bolt, 3/8”
  x 1” UNC (2)

118417 - Lock Nut, 
 3/8” UNC (2)

118447 - Lock Nut, 5/8” 
GRC-Unitorque (2)

2 of each 
Req’d for 
1520 Model

2 of each 
Req’d for 
1520 Model



-43-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Right / Left Wing Assembly

118556 - Lock Washer, M8 (4)
118731 - Flat Washer, 5/16” SAE (4)
160004 - Cone Shield, 9” Diameter (1)

118982- Bolt, M8 x .125 x 20 P8.8 (4)

131206 - Flat Washer, 1-1/4” SAE (1)
118962 - Lock Nut, 1-1/4” UNF GR8 (1)

500331 - Bolt, 1/4” UNF X 7 1/2”  
               GR8 PL (1)

118795 - Bolt, 5/8” x 2-1/4” GR8 (6)
118537 - Flat Washer, 5/8” SAE (6)
118447 - Lock Nut, 5/8” GRC-Unitorque (6)

Right Wing - Counter Clockwise
170005 - Gearbox 1000 RPM
     OR
170015 - Gearbox 540 RPM

117087 - Bushing, 1-1/4” OD x 1” (1)

500844 - Wing Link Adjustment (1)
117110 - Bushing, 1-1/4” OD x 3/4” (1)

118972 - Jam Nut, 1-1/4” UNC GR2 (2)

Left Wing - Clockwise
170003 - Gearbox 1000 RPM
     OR
170013 - Gearbox 540 RPM

118512 - Flat Washer, 1/2” (6)
118642 - Carriage Bolt, 1/2” x 1-1/4” (6)

118729 - Lock Nut, 1/2” GRC Unitorque (6)

500604 - 4 Bolt 
Chain Safety Bar (1)

500914 - Cable,1/4” x 67” (1)
 (Optional)

500608 - 5 Bolt Chain Safety Bar (3)

500600 - 3 Bolt Chain
  Safety Bar (2)

500912 - Cable, 1/4” x 71” (1)
 (Optional)

(Right Wing Assembly Shown)

Wing Driveline
160002 - (1000 / 540 RPM)

500837 - Hinge Pin, 1-3/16” x 97-3/4” 
118966 - Roll Pin, 5/16” x 1-3/4” (4)

500612 - Hinge Safety Chain Bar (2)

500200 - Right Wing Frame (shown)
500201 - Left Wing Frame 

500848 - End Retainer, 1-3/4” x 1” (2)

500868 - Wing Skid Shoe - RH (1)

500869 - Wing Skid Shoe - LH (1)

118964 - Carriage Bolt, 
 3/8” x 3” (25)

118511 - Flat Washer, 
 3/8” (25)

118417 - Lock Nut, 3/8”
 UNC GR5 (25)

133088 - Cap, 
plastic (1)



-44-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Counterweight Assembly (1020 Model Only)

117436 - Bolt, 1” x
8-1/2” GR5 (6)

118136 - Bolt, 3/8” x 1-1/2” (4)

118642 - Carriage Bolt, 1/2” x 1-1/4” (10)
500868 - Wing Skid Shoe - RH (1)

118729 - Lock Nut, 1/2” GRC Unitorque (10)
118587 - Flat Washer, 1/2” F436 PL (10)

118511 - Flat Washer, 3/8” (8)

306356 - Chain, 5/16”  
 - 11 Links (4)

118417 - Lock Nut, 3/8”  
 UNC GR5 (4)

500837 - Hinge Pin, 1-3/16” x 97-3/4” (1)
118966 - Roll Pin, 5/16” x 1-3/4” (2)

118984 - Bolt, 1-1/4” x 3” GR5 (2)
500257 - Bolt Plate (2)
118445 - Lock Nut, 1-1/4” GR5 (2)

500870 - Counterweight Skid  (1)
500265  - Counterweight Frame (1)

118456 - Lock Nut, 1” GR5 (6)
500260 - Weight Plate, 1” (12)

118520 - Flat Washer, 1” (6)

500869 - Wing Skid Shoe - LH (1)



-45-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Hitch Assembly

143111 - Hose Holder (1)

118024 - Bolt, 5/8” x 1-1/2” UNC (1)
118514 - Washer, 5/8” (1)

118447 - Lock Nut, 5/8” UNC  
 Unitorque (1)

500330 - Bolt, 1-1/4”
 x 7-1/2” UNF   
 c/w Grease Fitting (1)

500312 - Swivel Hitch (1)

118929 - Lock Pin, 3/8”  
 x 1-1/2” (1)

118962 - Lock Nut, 1-1/4” UNF GR8 (1)

131206 - Flat Washer, 1-1/4” SAE (1)

118336 - Grease Fitting, 1/4” (1)

118336 - Grease Fitting, 1/4” (1) 118952 - Cotter Pin, 5/16” x 3-1/2” (1)
118457 - Castle Nut, 1-1/2” UNF GR5 (1)
500326 - Flat Washer, 4” OD (1)
117082 - Bushing, 83.2mm OD (2)
116244 - Safety Chain, -10,100 lbs (1)

500300 - Hitch Frame (1)
118422 - Lock Nut, 3/4” UNC (3)
118516 - Flat Washer, 3/4” (6)
500328 - Jack Holder (1)
118043 - Bolt, 3/4” x 2” UNC (3)

117111 
Bushing (2)

132051 - Sidewind 
               Jack (1)

500324 - Bushing, 4” OD (1)

118950 - Bushing, 2-1/2” OD (1)
118336 - Grease Fitting, 1/4” (1)

500318 - Hitch Tongue (1)
- includes -

118951 - Retainning Ring, 2” Ext. (1)

500325 - Washer, 4” OD (1)

500335 - Hitch Clevis

- OR -

Precision Hitch Assembly

Clevis Hitch Assembly

500340 - Precision Hitch Assembly

- includes -

118965 - Bolt, 1-1/4” x 5-1/2” UNF GR8 (1)

500327 - Washer, 3” OD (1)

118962 - Lock Nut, 1-1/4” UNF GR8 (1)



-46-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Center Shield and Hydraulic Hose Clamps

Single Acting Hose Clamp Layout

780278 - Hose Clamp Block (2) 

118144 - Bolt, 5/16 
 x 1-1/2 UNC (2) 

780279 - Top Plate (2)

Hose Clamp Layout Assembly
 (See Detail Below)

Double Acting Hose Clamp Layout

780279 - Top Plate (2)

780278 - Hose Clamp Block (3) 

118144 - Bolt, 5/16 
 x 1-1/2 UNC (1) 

118945 - Bolt, 5/16 
 x 2-3/4 UNC (1) 

133093 - Capscrew, M8 x 1.25 x 30mm (2)
133092 - Plastic Handle (1) 
133094 - Nut, M8 x 1.25mm (2) 

500715 - Center Shield Assembly (1) 
 - includes -



-47-143245 - Rotary Cutter 1020/1520     (30-March-2007)

118447 - Lock Nut, 5/8”
               UNC GRC -Unitorque
117462 - Flat Washer, 5/8”

501003 - Bumper, 2” x 5/8”
501006 - Rubber Spring
117461 - Bolt, 5/8” x 6” UNC GR8

500730 - Lower Strut 
(Strut Only)

117111 - Bushing,
               1-1/2” OD x 1”

500400 - Rockshaft 

500412 - Pin, 1” x 4-11/16”

118966 - Roll Pin, 5/16” x 1-3/4” (2)

131020 - Flat Washer 1” SAE (2)

243500 - Lock Pin, 5/16” x 2-1/2”

500330 - Bolt, 1-1/4” 
x 7-1/2” UNF 
(c/w Grease Fitting)

500840 - Transport Lock

131206 - Flat Washer,
 1-1/4” SAE

118962 - Lock Nut,  
 1-1/4” UNF GR8 

Rockshaft Assembly

Rockshaft Suspension Detail
Preloading of rubber spring required 
on all strut assemblies.  Exposed 
thread length should be
approximately 1/2” 
when using correct 
hardware.

1/2”

118962 - Lock Nut, 1-1/4” UNF GR8 

117454 - Bolt, 
1-1/4” x 8“ 

UNF GR8 
131206 - Flat Washer, 1-1/4” SAE

118417 - Lock Nut, 3/8” UNC GR5 (2)

118644 - Bolt, 3/8” x 3” UNC GR5 (2)

118336 - Grease 
Fitting, 1/4” (1)

500726 - Walking Axle (opposite confi guration)

Walking Axle 

Hub & Spindle Assembly (2)
   (see detail on page 49)

117082 - Bushing, 83.2mm OD (2)

500729 - Pin, 2-7/8” OD x 5-3/4” (1)

500725 - Walking Axle



-48-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Wheel Strut Assemblies

118447 - Lock Nut, 5/8” UNC
               GRC -Unitorque

117462 - Flat Washer, 5/8”

501003 - Bumper, 2” x 5/8”

501006 - Rubber Spring

117461 - Bolt, 5/8” x 6” UNC GR8

500730 - Lower Strut,
Double Wheel - Common

118417 - Lock Nut, 3/8” UNC GR5 (2)

118644 - Bolt, 3/8” x 3” UNC GR5 (2)

118336 - Grease 
Fitting, 1/4” (1)

500726 - Walking Axle - Right Wing (not shown)

500330 - Bolt, 1-1/4” 
             x 7-1/2” UNF 
     (c/w Grease Fitting)

131206 - Flat Washer,1-1/4” SAE

118962 - Lock Nut,1-1/4” UNF GR8

118962 - Lock Nut, 1-1/4” UNF GR8 (2) 
117454 - Bolt, 1-1/4” x 8“ UNF GR8 (2) 

118963 - Flat Washer, 1-1/4IN GR8 (1)

Hub & Spindle Assembly
 (see Detail on page 49)

118417 - Lock Nut, 
3/8” UNC GR5

118644 - Bolt, 3/8” 
              x 3” UNC GR5

500735 - Lower Strut, 
Single Wheel 

Lower Strut
 Double Wheel 

Suspension Components

500455 - Upper Strut, 
- Left Side (Shown)

500450 - Upper Strut, 
- Right Side (Not Shown)

Walking Axle 

Wing Suspension Detail
Preloading of rubber spring required 
on all strut assemblies.  Exposed 
thread length should be
approximately 3/8” 
when using correct 
hardware.

3/8”

Hub & Spindle Assembly (2)
   (see detail on page 49)

Lower Strut
 Single Wheel 

117082 - Bushing, 83.2mm OD (2)

500729 - Pin, 2-7/8” OD x 5-3/4” (1)

500725 - Walking Axle - Left Wing

Upper Strut
 Common



-49-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Hub & Spindle

131315 - Laminated Tire 131384 - Recapped Foam Filled Aircraft Tire

131385 - Recapped Air Filled Aircraft Tire (Pneumatic)

131390 - Hub & Spindle Assembly

Wheels

131025 - Cup, Bearing - LM48510 (1) 

131024 - Cone, Bearing - LM48548 (1)

131382 - Spindle, S517-1 (1)

131117 - Seal, Dust - CR15190 (1)

118336 - Grease Fitting (1)

131386 - Bolt, Stud - 1/2
    x 1-13/16 UNF GR5 (5)

131393 - Seal, Retainer - CTD 2762C (1)

131392 - Seal, V - CTD 2764 (1)

131391 - Seal, C/Face - CTD 2763C (1)

131389 - Hub, CTD 517-7 (c/w studs & cups) (1)

131105 - Cup, Bearing - LM67010 (1)

131108 - Cone, Bearing - LM67048 (1) 

118774 - Washer, Flat - 7/8 SAE (1) 

118498 - Nut, Castle - 7/8 UNF GR5 (1)  

131383 - Cap, Dust (1)

118836 - Pin, Cotter (1) 

131190 - Nut, Wheel - 1/2 UNF GR5 (5)

131380 - Hub & Spindle Assembly

131381 - Hub, 517-1 (c/w studs & cups)

This model comes with a three 
piece seal and different hub. All 
other components common with 
131380 Hub/Spindle Assembly.

This model comes with a one 
piece seal and different hub. All 
other components common with 
131390 Hub/Spindle Assembly.



-50-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Blades, Pan, & Hardware

118981 - Blade Bolt Flat Washer (1)
 (High Suction & Brush
    Blade)
 

500510 - Cutter Pan (1)

118949 - Blade Bolt Lock Nut (1)

118947 - Blade Bolt (1)

Standard Blade Carrier Assembly

Optional Skid Pan Assembly

117417 - Blade Lock Nut  
 (Tapered) (1)

500525 - Blade Carrier (1)

117415 - Blade Bolt - Square  
               Shoulder (Tapered) (1)

Brush BladeBrush Blade

501012 Brush Blade - bidirectional 
 (2 req’d per blade carrier or skid pan)

501532 Shredder Blade Kit
 (skid pan only)

501015 - 4” High Suction Blade (1)

Clockwise Blades

501025 - 5” High Suction Blade (1)

501016 - 4” High Suction Blade (1)

Counter Clockwise Blades

501026 - 5” High Suction Blade (1)

501027 - 5” High Suction- Twist (1)

501028 - 5” High Suction- Twist (1)

Castle Nut    Cotter Pin

Coned Washer

Note: See Gearbox Details pg. 60-64 
for correct Cutter Pan Mounting Hardware 
including nuts, coned washers, & cotter pins.

501013 - Shredder Blade (2)

118949 - Blade Bolt Lock Nut (2)

118948 - Blade Bolt Flat Washer
 (Shredder Blade) - (2)

500520 - Shredder Blade 
 Spacer (2)

501029 - 4” High Suction- Twist (1)

501030 - 4” High Suction- Twist (1)



-51-143245 - Rotary Cutter 1020/1520     (30-March-2007)

141581 - Coupler, Tip (2)

141515 - Nipple, (2) 

141504 - Elbow, 90°

141515 - Nipple

126666 - Hose, 3/8 x 192” 
126667 - Hose, 3/8 x 246” 

126503 - Hose, 3/8 x 82” 

122850 - Center Height Cylinder,  
 (3-1/2” x 8” x 1-1/4”)

Hydraulic Schematics
Height Control Cylinders - 1520 Model
(Note: Cylinder details are shown on a separate page)

Wing Lift Cylinders - 1520 Model
(Note: Cylinder details are shown on a separate page)

141506 - Orifi ce Plate (2) 

141581 - Coupler, Tip (2)

141515 - Nipple, (2) 

126648 - Hose, 3/8 x 180” (2)

141513 - Elbow, 90°

141501 - Tee
141615 - Cap

•126668 - Hose, 3/8 x 264”

122859 - Vent, Filter (2)

126549 - Hose, 3/8 x 55” 
•141504 - Elbow, 90° (2)
        (Replaces Filter Vent)

•141581 - Coupler, Tip (2)

•141515 - Nipple, (2) 

122875 - Wing Lift
 Cylinder, (2)
    (3” x 16” x 1-1/4”) 

141504 - Elbow, 90° (2)

•501530 - Optional double-acting  
wing lift kit available and shown  
with dashed lines and italic font.

•141506 - Orifi ce Plate  (2) 

126546 - Hose, 3/8 x 40” 

- An alternate hose routing for 
combined wing lift is shown in 
diagram below.

Cap
Elbow

Uncap Tee

- Standard hose routing for 
independant wing lift is shown
in the diagram to the left.

Hose Routing Options

•126665 - Hose, 3/8 x 240”

122830 - Wing
 Height Cylinder
(3” x 8”x 1-1/4”)

122836 - Wing
 Height Cylinder
(3-1/4” x 8”x 1-1/4”)

141616 - Elbow, 45° (4)

126626 - Hose, 3/8 x 168” 



-52-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Hydraulic Schematics
Height Control Cylinders - 1020 Model
(Note: Cylinder details are shown on a separate page)

Wing Lift Cylinders - 1020 Model
(Note: Cylinder details are shown on a separate page)

126503 - Hose, 3/8 x 82”  

122836 - Wing
 Height Cylinder
(3-1/4” x 8”
x 1-1/4”)

141504 - Elbow, 90°

141515 - Nipple 

141616 - Elbow, 45° (2) 

141581 - Coupler, 
Tip - 3/4 ORB F

141506 - Orifi ce,
Plate 0.0700” ID

141513 - Elbow, 90°
 - 3/4 JIC M x M

141501 - Tee, 
- 3/4 JIC M x M x M

141615 - Cap,
 - 3/4 JIC F

141504 - Elbow, 90°
 - 3/4 JIC M x 
   3/4 ORB M

141616 - Elbow, 45°
 - 3/4 JIC M x 
   3/4 ORB M

122859 - Vent,
Filter - 3/4
ORB M

Hydraulic Fitting Guide

141581 - Coupler, Tip

141515 - Nipple 

126648 - Hose, 3/8 x 180”

•126665 - Hose, 3/8 x 240”

•141581 - Coupler, Tip

•141515 - Nipple

141504 - Elbow, 90° 

122859 - Vent, Filter

122875 - Wing Lift Cylinder
 (3” x 16” x 1-1/4”) 

141513 - Elbow, 90°

126546 - Hose, 3/8 x 40”

• 141504 - Elbow, 90°
     (Replaces Filter Vent)

141506 - Orifi ce Plate

•141506 - Orifi ce Plate

•501531 - Optional double-acting  
wing lift kit available and shown  
with dashed lines and italic font.

141515 - Nipple,
 - 3/4 JIC M x 
   3/4 ORB M

141581 - Coupler, Tip (2)

141515 - Nipple, (2) 
126666 - Hose, 3/8 x 192” 
126667 - Hose, 3/8 x 246” 

122850 - Center
 Height Cylinder,  
(3-1/2” x 8” 
x 1-1/4”)



-53-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Cylinders
122875 - Wing Lift Cylinder (with Internal Compression Spring) - 3” x 16” x 1-1/2” 

122879 - Rod/Clevis - 1-1/2” x 16”

122881 - Piston, 3”

118441 - Lock Nut, 7/8 UNF   
 Unitorque

143500 - Spring, Compression

122556 - Cap, Open - 3” x 1-1/2”

122877 - Barrel, 3” x 16”

122558 - Lock Ring, 3”

118796 - Bolt, Shoulder - 1/2” UNC

118930 - Pin, - 1” x 2-13/16”

118924 -Flat Washer - .591” ID x .905” OD

118796 - Bolt, Shoulder - 1/2” UNC

118930 - Pin, - 1” x 2-13/16”
118924 - Flat Washer - .591” ID x .905” OD

122523 - Seal Kit

122850 - Center Height Control Cylinder (with Rephasing Grooves) - 3-1/2” x 8” x 1-1/4” 

122834 - Rod/Clevis - 1-1/4” x 8”

122663 - Piston, 3-1/2”

118441 - Lock Nut, 7/8 UNF   
 Unitorque

122856 - Cap, Open - 3-1/2” x 1-1/4”

122852 - Barrel, 3-1/2” x 8”

122658 - Lock Ring, 3-1/2”

118796 - Bolt, Shoulder - 1/2” UNC

118930 - Pin, - 1” x 2-13/16”
118924 - Flat Washer - .591” ID x .905” OD

122857 - Seal Kit

2”
1”

1/2”

3/4”

122860 - Cylinder Stop Block Kit



-54-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Cylinders
122836 - Wing Height Control Cylinder (with Rephasing Grooves) - 3-1/4” x 8” x 1-1/4” 
 (1520 Model - Left Wing, 1020 Model - Right Wing)

122085 - Rod/Clevis - 1-1/4” x 10”

122843 - Piston, 3-1/4”

118441 - Lock Nut, 7/8 UNF   
 Unitorque

122840 - Cap, Open - 3-1/4” x 1-1/4”

122838 - Barrel, 3-1/4” x 8”

122842 - Lock Ring, 3-1/4”

118796 - Bolt, Shoulder - 1/2” UNC

118930 - Pin, - 1” x 2-13/16”
118924 - Flat Washer - .591” ID x .905” OD

122849 - Seal Kit

118796 - Bolt, Shoulder - 1/2” UNC

118930 - Pin, - 1” x 2-13/16”

118924 -Flat Washer - .591” ID x .905” OD

122830 - Wing Height Control Cylinder (with Rephasing Grooves) - 3” x 8” x 1-1/4” 
 (1520 Model - Right Wing, 1020 Model - n/a)

122085 - Rod/Clevis - 1-1/4” x 10”

122563 - Piston, 3”

118441 - Lock Nut, 7/8 UNF   
 Unitorque

122799 - Cap, Open - 3” x 1-1/4”

122832 - Barrel, 3” x 8”

122558 - Lock Ring, 3”

118796 - Bolt, Shoulder - 1/2” UNC

118930 - Pin, - 1” x 2-13/16”
118924 - Flat Washer - .591” ID x .905” OD

122800 - Seal Kit

118796 - Bolt, Shoulder - 1/2” UNC

118930 - Pin, - 1” x 2-13/16”

118924 -Flat Washer - .591” ID x .905” OD



-55-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Drivelines
160000 - 1000 PTO Driveline - Main
 Driveline with 80° CV Joint - B&P SFT S6

160061 
Cross Kit

160078 - Sleeve

160057 - Tube

160079 - Bolt, Pivot (c/w Nut)

160062 - Yoke, S6 (c/w Bolt)

160060 - Yoke, S6

160059 - Pin, Roll

160063 
Grease
Fitting (2)

160053 
Grease
Fitting

160058 
Pin, Roll

160056 - Tube

160054 - Yoke, S6

160055 - CV Body, S6 

160050 - Yoke, S6 -1 3/8  
       21 spline (c/w Sleeve)

160066 - Cone/Tube

160068 - Shield

160127 - Ring

160069 - Shield

160071 - Shield

160070 - Ring

160064 - Ring

160072 - Shield

160065 - Cone/Tube

160051 
Cross Kit

160082
Outer Shaft

(c/w Shielding)

160083 
Inner Shaft

(c/w Shielding)

160073 - Screw (3)

160073 - Screw (6)

160073 - Screw (4)

160073 
Screw

(4)

160086 - Shield Kit

Optional
160102 - Yoke, S6 -1 3/4  
       20 spline (c/w Sleeve)



-56-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Drivelines
160001 - 540 PTO Driveline - Main
 Driveline with 80° CV Joint - B&P SFT S8

160097 
Cross Kit

160108 - Sleeve

160116 - Shield Kit
160112

Outer Shaft
(c/w Shielding)

160113 
Inner Shaft

(c/w Shielding)

160093 - Tube

160079 - Bolt, Pivot (c/w Nut)

160098 - Yoke, S6 (c/w Bolt)

160096 - Yoke, S6

160095 - Pin, Roll

160063 
Grease
Fitting (2)

160053 
Grease
Fitting

160094 
Pin, Roll

160092 - Tube

160090 - Yoke, S8

160091 - CV Body, S8 

160087 - Yoke, S8 -1 3/8
         6 spline (c/w Sleeve)

160101 - Cone/Tube

160103 - Shield

160127 - Ring

160073 - Screw (3)

160104 - Shield

160106 - Shield

160105 - Ring

160073 - Screw (6)

160099 - Ring

160107 - Shield

160100 - Cone/Tube

160073 - Screw (4)

160073 
Screw

(4)

160088 
Cross Kit



-57-143245 - Rotary Cutter 1020/1520     (30-March-2007)

160010 - 540/1000 PTO Driveline - Wing
 Driveline with Torque Limiter - B&P SFT S6

160171 - Shield Kit

160147
Outer Shaft

(c/w Shielding)

160148 
Inner Shaft

(c/w Shielding)

160125 - Tube

160129 - Yoke, S6 (c/w Bolt)

160060 - Yoke, S6

160059 - Pin, Roll

160061 
Cross Kit

Drivelines

160095 
Pin, Roll

160063 
Grease
Fitting (2)

160157 - Cone/Tube
 (Inner)

160169 - Shield

160127 - Ring

160169 - Shield

160126 - Ring

160073 - Screw (3)

160156 - Cone/Tube
 (Outer)

160073 - Screw (3)

160124 - Tube

160123 - Yoke, S6

160151 - Torque Limiter - 950 NM
 (Detail - pg. 59)

160120 - Bolt, Pivot (c/w Tapered Nut)
     or
160170 - Bolt, Pivot (c/w Locknut)



-58-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Drivelines 160003 - 1000 PTO Driveline - Center
 Driveline with 950 NM Torque Limiter - B&P S5

160005 - 540 PTO Driveline - Center
 Driveline with 1450 NM Torque Limiter - B&P S5

160152 - Spline, Male

160120 - Bolt, Pivot (c/w Tapered Nut)
     or
160170 - Bolt, Pivot (c/w Locknut)

160154 - Yoke, S5 (c/w Bolt)

160153 - Pin, Roll

160061 
Cross Kit

160122 - Yoke, S5

160122 - Yoke, S5

160151 - Torque Limiter - 950 NM
 1000 PTO Driveline
 (Detail - pg. 59)

        - OR -

160155 - Torque Limiter - 1450 NM
 540 PTO Driveline
 (Detail - pg. 59)



-59-143245 - Rotary Cutter 1020/1520     (30-March-2007)

160151 - Torque Limiter  950 NM - Wing 540/1000 PTO
    950 NM - Center 1000 PTO
160155 - Torque Limiter 1450 NM - Center 540 PTO

Drivelines

160135 - Plate, Flange Yoke (1)

160134 - Bolt & Nut (8)

160141
Socket Head
Screw (4)

160136 - Bushing (1)

160132 - Lining, Torque Limiter (1)

160138 - Lining, Plate (1)

160132 - Lining, Torque Limiter (1)

160140 - Hub

160142 - Plate, Thrust

160132 - Lining, Torque Limiter

160143 - Spacer

160117 - Spring (  950 NM)
160118 - Spring (1450 NM)

160139 - Plate, Torque Limiter

160121 Bolt, Pivot (c/w Nut & Washer) (1)
    or
160170 - Bolt, Pivot (c/w Lockut) (1)

160132 - Lining, Torque Limiter

160155 - Torque Limiter - 540 PTO -  (1450 NM)

160151 - Torque Limiter - 1000 PTO - ( 950 NM)

160130 - Torque Limiter  
              540 & 1000 PTO  
  (950 NM)

160130 - Torque Limiter  
              540 & 1000 PTO  
  (950 NM)

Note: All parts are common with the exception 
 of the torque limiter spring. (See Below)



-60-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Gearboxes

170144 - (01) Fill Plug

Part # - (Qty) Description

170011 - 1000 RPM PTO Gearbox - 8146 - (1.31:1)
-OR-

170021 - 540 RPM PTO Gearbox - 8146 - (1:1.16)

170140 - (01) Cover, 8146

170149 - (02) Shim

117165 - (01) Ball Bearing,
  40mm (6208)

170139 - (01) Housing, 8146

170105 - (01) Plug

170152 - (01) Retaining Ring

170123 - (02) Seal

170141 - (02) Shaft, 8146

170111 - (02) Retaining Ring

170153 - (01) Shim

170142 - (01) Shaft, 8146
1000 RPM PTO

170143 - Gear Set (1.31:1)

540 RPM PTO
170155 - Gear Set (1:1.16)

-OR-

170148 - (01) Retaining Ring

170148 - (01) Retaining
  Ring

170153 - (01) Shim

170150 - (02) Shim

117159 - (02) Roller Bearing, 
  35mm (30307U)

117161 - (02) Roller Bearing, 
  35mm (32207U)

170151 - (02) Shim

117164 - (01) Ball Bearing,
  35mm (6307)

170123 - (01) Seal

170154 - (01) Seal

170146 - (02) Retaining 
  Ring

Common Parts

170147 - (02) Retaining Ring

118530 - Lock Washer, 5/16” (2)
118731 - Flat Washer, 5/16” SAE (2)

118110 - Bolt, 5/16” x 1” UNC (2)
160006 - Splitter Shield (1)

1020 Model Only



-61-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Gearboxes

117159 - (01) Roller Bearing, 
  35mm (30307U)

170116 - (06) Bolt, M6 x 16

170123 - (01) Seal

170122 - (01) Shaft, 3070

170111 - (01) Retaining Ring

1000 RPM PTO
170102 - (01) Shaft & Gear
  (1:1.25)

540 RPM PTO
170136 - (01) Shaft & Gear
  (1:1.5)

117162 - (01) Roller Bearing,
  55mm (30211U)

117162 - (01) Roller Bearing,
  55mm (30211U)

170106 - (01) Plug

170109 - (01) Shim

170115 - (01) Cap

170118 - (01) Washer

170101 - (01) Cover,
  3070

170104 - (01) Fill Plug

170124 - (01) Seal, Cap

170108 - (01) Shim

117163 - (01) Ball Bearing,
  35mm (6207)

170110 - (01) Retaining Ring

170121 - (01) Housing, 3070

170114 - (01) Seal

170001 - (01) Hub

170120 - (01) Cotter Pin

170104 - (01) Plug

170107 - (01) Retaining
  Ring

170119 - (01) Castle Nut

170003 - 1000 RPM PTO Gearbox - 3070 
 (1:1.25) - Clockwise Rotation

-OR-
170013 - 540 RPM PTO Gearbox - 3070 
 (1:1.5) - Clockwise Rotation

-OR-

170117 - (06) Lock Washer  

Part # - (Qty) Description



-62-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Gearboxes
170005 - 1000 RPM PTO Gearbox - 3070 
 (1:1.25) - Counter Clockwise Rotation

-OR-
170015 - 540 RPM PTO Gearbox - 3070 
 (1:1.5) - Counter Clockwise Rotation

170116 - (06) Bolt, M6 x 16

117159 - (01) Roller Bearing, 
  35mm (30307U)

170113 - (01) Seal, Cap

170111 - (01) Retaining Ring

1000 RPM PTO
170102 - (01) Shaft & Gear
  (1:1.25)

540 RPM PTO
170136 - (01) Shaft & Gear
  (1:1.5)

170100 - (01) Housing, 3070

170110 - (01) Retaining Ring

170114 - (01) Seal

170001 - (01) Hub

170120 - (01) Cotter Pin

170119 - (01) Castle Nut

170104 - (01) Fill Plug

170101 - (01) Cover, 3070

170104 - (01) Plug

170108 - (01) Shim

170103 - (01) Shaft, 3070

170112 - (01) Seal

117163 - (01) Ball Bearing,
  35mm (6207)

117162 - (01) Roller Bearing,
  55mm (30211U)
170106 - (01) Plug

117162 - (01) Roller Bearing,
  55mm (30211U)

170109 - (01) Shim

170115 - (01) Cap

170118 - (01) Washer

170107 - (01) Retaining
  Ring

170117 - (06) Lock Washer  

-OR-

Part # - (Qty) Description



-63-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Gearboxes

117159 - (01) Roller Bearing, 
  35mm (30307U)

170116 - (06) Bolt, M6 x 16

170123 - (01) Seal

170128 - (01) Shaft, 3080

170111 - (01) Retaining Ring

1000 RPM PTO
170164 - (01) Gear Set
  (1:1)

540 RPM PTO
170137 - (01) Gear Set
  (1.71:1)

117160 - (01) Roller Bearing,
  45mm (30309U)

117162 - (01) Roller Bearing,
  55mm (30211U)

170106 - (01) Plug

170132 - (01) Shim

170115 - (01) Cap

170129 - (01) Washer

170126 - (01) Cover, 3080

170104 - (01) Fill Plug

170124 - (01) Seal, Cap

170108 - (01) Shim

170125 - (01) Housing, 3080

170114 - (01) Seal

170001 - (01) Hub

170131 - (01) Cotter Pin

170107 - (01) Retaining
  Ring

170130 - (01) Castle Nut

170163 - 1000 RPM PTO Gearbox - 3080 
 (1:1) - Counter Clockwise Rotation

-OR-
170017 - 540 RPM PTO Gearbox - 3080 
 (1.71:1) - Counter Clockwise Rotation

-OR-

170117 - (06) Lock Washer  

170135 - (01) Cotter Pin

117158 - (01) Roller Bearing,
  35mm (30207U)

170127 - (01) Shaft, 3080

170138 - (01) Shim

Note: No Shim on 1000 RPM 
         PTO Gearbox 

170134 - (01) Castle Nut

Part # - (Qty) Description



-64-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Gearboxes
170161 - 1000 RPM PTO Gearbox - 3080 
 (1:1) - Clockwise Rotation

-OR-
170019 - 540 RPM PTO Gearbox - 3080 
 (1.71:1) - Clockwise Rotation

117158 - (01) Roller Bearing, 
  35mm (30207U)

170116 - (06) Bolt, M6 x 16

170112 - (01) Seal

170128 - (01) Shaft, 3080

170107 - (01) Retaining Ring

1000 RPM PTO
170164 - (01) Gear Set
  (1:1)

540 RPM PTO
170137 - (01) Gear Set
  (1.71:1) 117160 - (01) Roller Bearing,

  45mm (30309U)

117162 - (01) Roller Bearing,
  55mm (30211U)

170106 - (01) Plug

170132 - (01) Shim

170115 - (01) Cap

170129 - (01) Washer

170126 - (01) Cover, 3080

170104 - (01) Fill Plug

170113 - (01) Seal, Cap

170108 - (01) Shim

170125 - (01) Housing, 3080

170114 - (01) Seal

170001 - (01) Hub

170131 - (01) Cotter Pin

170111 - (01) Retaining
  Ring

170130 - (01) Castle Nut

-OR-

170117 - (06) Lock Washer  

170135 - (01) Cotter Pin

117159 - (01) Roller Bearing,
  35mm (30307U)

170127 - (01) Shaft, 3080

170138 - (01) Shim

Note: No Shim on 1000 RPM 
         PTO Gearbox 

170134 - (01) Castle Nut

Part # - (Qty) Description



-65-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Optional Light Kit - Location

Typical Light Bracket Assembly

118011 - Bolt, 1/2” x 1-1/2” GR5 (4)

118729 - Lock Nut, 1/2” GRC - Unitorque (4)

118756 - Bolt, 1/4” x
 1-1/4” GR5 (8)

118483 - Lock Nut, 1/4” 
 GR5 - Unitorque (8)

500926 - Light Mounting Bracket (2)

RH Wiring

LH Wiring

RH Wiring

LH Wiring

Typical Light Wire Routing - 1020 Typical Light Wire Routing - 1520

Typical Light Mounting Location 
1020 Right Wing 
1520 Right and Left Wings 

Typical Light Mounting Location 
1020 Left

Note: Install lights with amber 
light to outside, covered lens 
facing forward. 



-66-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Optional Light Kit - Wiring 

Black Brown
Red Blue

WhiteWhite
RedGreen

129059 - RH Light, 4 Wire

129060 - Plug,
  4 Wire (2)

129043 - 16 ga. Crimp (8)

129058 - LH Light, 4 Wire

129027 - 7 Pin Plug

3/8” Split Loom 12-15” (2)

Black

Black

RH
Green

LH
Green

 White
 White

Red Red

Brown

Green Yellow

Red

White

Note: All spliced ends 
should be soldered.

BlackBrown
RedBlue

WhiteWhite
Red Green

129065 -  Wire,
4 x 16 ga. - 24’

129066 -  Wire,
4 x 16 ga. - 25’

15’ Model

129067 -  Wire,
4 x 16 ga. - 21’

10’ Model

501533 - Light Kit 
Includes:

• Lights (Left & Right)

• 7 Pole Plug Connector

• 16 Gauge Wiring

• Mounting Brackets

• All Required Hardware



Left Wing Layout Right Wing Layout

-67-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Optional Winch Kit

129063 - Winch, 1500 LB (1)

118511 - Flat Washer, 3/8 (3)

118005 - Bolt, 3/8” x 1” GR5 (3)

500916 - Cable/Hook Assembly (1)

118417 - Lock Nut, 3/8” GR5 (3)

500917 - Pulley Block (1)

501534 - Winch Kit (Hardware Included)

500925 - Winch Mount Assembly (1)

118073 - Bolt, 1” x 3-1/2” UNC GR8 (2)

118456 - Lock Nut, 1” UNC GR5 (4)

500920 - Hook Plate Assembly (2)

118103 - Bolt, 1” x 2-1/2” UNC GR5 (2)

Winch Location 
Rear View of Cutter

Optional Tow Hitch
501535 - Tow Hitch Kit (Hardware Included)

118011 - Bolt, 1/2” x 1-1/2” GR5 (10)

118729 - Lock Nut, 1/2” GRC - Unitorque (10)

Note: Refer to operation and safety 
instructions found in the operators 
section of the manual - (pg. 34)



-68-143245 - Rotary Cutter 1020/1520     (30-March-2007)

Optional Wing Gauge Wheels

Optional Toolbox

118483 - Lock Nut, 1/4” GRC - Unitorque (2)

500852 - SMV Sign Extension (1)

118983 - Bolt, 1/4” x 3/4” UNC GR5 (2)

118512 - Flat Washer, 1/2” (4)

118009 - Bolt, 1/2” x 1-1/4” UNC GR5 (4)

133103 - Toolbox, 8-3/4” x 32” x 9 1/2” (1)

500851 - Toolbox Mount Bracket -LH (1)

118729 - Lock Nut, 1/2” GRC - Unitorque (4)

118447 - Lock Nut, 5/8” GRC - Unitorque (4)

500850 - Toolbox Mount Bracket -RH (1)

118514 - Flat Washer, 5/8 (4)

118026 - Bolt, 5/8” x 2” GR5 (4)

501536 - Toolbox/Blade Storage Kit
       (Hardware Included)

501580 - Wing Gauge Wheel - RH (shown)
501581 - Wing Gauge Wheel - LH

118417 - Lock Nut, 3/8” UNC (3)
118511 - Flat Washer, 3/8 (3)

118146 - Bolt, 3/8” x 3-1/2” UNC (3)

118729 - Lock Nut, 1/2”UNC GRC - Unitorque (3)
118512 - Flat Washer, 1/2 F436 (3)

118219 - Carriage Bolt, 1/2” x 2” UNC (3)

118962 - Lock Nut, 1-1/4” UNF Gr 8 (1)

131206 - Washer, Flat 1-1/4 SAE (2)

501595 - Steel Wheel Assembly (1)500330 - Bolt,1-1/4 X 7-1/2 UNF  
              c/w Grease Fitting 

501582 - Gauge Wheel Bracket - RH

(501583 - Gauge Wheel Bracket - LH )
117111 - Bushing - 1-1/2 x 1/8 x 1 (2)

(comes with bushings)



-69-143245 - Rotary Cutter 1020/1520     (30-March-2007)

2 Year
Limited Warranty 

Degelman Industries Ltd. (“Degelman”) warrants to the original purchaser of a new 1020/1520 Degelman Rotary 
Cutter, purchased from an authorized Degelman dealer, that the equipment will be free from defects in material and 
workmanship for a period of two (2) years from the date of delivery, for non-commercial use (including farm, institutional, 
government, and municipality) and (1) year from the date of delivery for commercial use.  The obligation of Degelman 
to the purchaser under this warranty is limited to the repair or replacement of defective parts in the fi rst year and to the 
provision, but not the installation of replacement parts in the second year.  Degelman reserves the right to inspect any 
equipment or parts which are claimed to have been defective in material or workmanship. 

Replacement or repair parts installed in the equipment covered by this limited warranty are warranted for ninety (90) 
days from the date of delivery of such part or the expiration of the applicable new equipment warranty period, which ever 
occurs later.  Warranted parts shall be provided at no cost to the user at an authorized Degelman dealer during regular 
working hours.  Warranted replacement parts will either be replaced or rebuilt at Degelman’s discretion.

Disclaimer of implied warranties & consequential damages

This warranty shall not be interpreted to render Degelman Industries Ltd. liable for injury, death, property damage or 
damages of any kind, whether direct, consequential, or contingent to property.  Without limiting the generality of the 
foregoing,  Degelman shall not be liable for damages resulting from any cause beyond its reasonable control, including, 
without limitation, loss of crops, any expense or loss of labour, supplies, rental machinery or loss of use. 

No other warranty of any kind whatsoever, express or implied is made with respect to this sale; and all implied 
warranties of merchantability and fi tness for a particular purpose which exceed the obligations set forth in this written 
warranty are hereby disclaimed and excluded from this sale.  This exclusion shall not apply in any jurisdiction where it 
is not permitted by law.

This limited warranty shall not apply:

1. If, in the sole opinion of Degelman, the unit has been subjected to misapplication, abuse, misuse, negligence or
 accident.
2. To any goods that have sustained damage or deterioration attributable to contact with foreign objects (eg. stones, 

iron, and other material other than grass and brush.)
3. If parts not made or supplied by Degelman have been used in the connection with the unit, if, in the sole judgement 

of Degelman such use affects its performance, safety, stability or reliability.
4. If the unit has been altered or repaired outside of an authorized Degelman dealership in a manner which, in the 

sole judgement of Degelman, affects its performance, safety, stability or reliability.
5. To normal maintenance service and normal replacement items such as gearbox lubricant, hydraulic fl uids, and 

seals.
6. To expendable or wear items such as blades, blade bolts, skid pans, skid shoes and any other items that in the 

company’s sole judgement is a wear item.

No employee or representative of Degelman Industries Ltd. is authorized to change this limited warranty in any way or 
grant any other warranty unless such change is made in writing and signed by the Degelman Service Manager.

This limited warranty is subject to any future availability of supply, which may directly affect Degelman’s ability to obtain 
materials or manufacture replacement parts.

Degelman reserves the right to make improvements in design or changes in specifi cations at any time, without incurring 
obligations to owners of equipment previously delivered.

This limited warranty is subject to compliance by the customer to the enclosed Retail Customer’s Responsibility Under 
Degelman Warranty.

Make certain the warranty registration card has been forwarded to: Degelman Industries Ltd.
 Box 830
 272 Industrial Dr.
 Regina, Sk., Canada
 S4P 3B1

Warranty


